PrLOCLS B2GU90 180

HOMELITE®

240

HG and SL

RECU DE PIECES 0299551030

PART NO. 17601
REVISION 1

- Printed in U.S.A.
Price 35¢

PARTS LIST

VIBRATION-ISOLATED

CHAIN SAWS

HOMEUTE (B

Homehte Dvision of Teatron ing

SUR 0237222870 30/01/2001 10:03




e VERTIMPORI b

240-HG
240-SL

FIGURE 1

O

DO NI &N~

H

12
13
13

1§

16
17
18
19

RECU DE PIECES 0299551030

SO S OouHR S 030

DESCRIPTION

ROD- Throttle

SPRING- Torgion

TRIGGER- Throttle
INTEALOCK- Trigger

SCREW- 210 x 3:¢

COVER- Handle

COVER- Air hiter {230SL)
SCREW — Retaining

GUARD- Hand {w:cover) 240 HG

Includes

SCREW- Retaining (see =8)

DECAL
FILTER ELEMENT- Top

Inctudes:

SCREW- Retaining (see %8)
SCREW- Mach hex hd. {1024 x 15/8)
CuP- Filter
CARBURETOR- Zama C-15-H4
CARBURETOR- Waibro swT-6
BODY- Qil pump

includes:

FITTING- Tube

FITTING- Tube
SPRING- Oll pump
PLUNGER- Osl pump

PART NO.

95036
95222
95032
95038
70771
95211
95089
95217
A-93573-A

95217
96990
A-96349

95217

896176

95083
A-96352-A

A-95636-A

A-96537

69833
94619
68447
A-95070

QTy.

- b - - b s ot U = s e

P

P N

41
42

SUR 0237222870

SO0

DESCRIPTION

“O" RING

COVER- Oil pump

SCREW- Plasiite #8-16 x 5/8
SCREW- Plastite #10 x 3/8
TUBING- {Oil outtet] 4 1/2"
TUBING- {Oilinlet) 6 1/2"

NUT- Square 10-24

RETAINER- Nut

RETAINER- Nut

CHAMBER- Carburetor

SCREW- Hex washer (10-24 x 1 1/8)
RING- Vibration isolation

SPACER

{SOLATOR

ISOLATOR- Shear

SCREW- 10-32 x 3/8

WASHER- Flal #10

SCREW- Soc. hd. cap {10-24 x 1 1/58)
LINE- Putse 3 1/4"

Includes:

SPRING (not shown}
CLAMP- {Qi! outlst line)
NUT- Lock hex 10-24
PLATE- Handle bar
GROMMET

{4 54

PART NO.

96480
94919
82380
8232
70310-18
70310-25
70810
95375
95337
95069
82218
70432-A
70433
85868
96053
80870
84003
966818

A-96778

95216
93426
81256
96901
96210

Pane

QaTy,

-t D) ma s e et RIA o NI A S s me et A e

Y

30/01/2001 10:03

)4
Wy



VO IMPPOR T frid

CL S Go9d05 10030 S a0 (4 D Prane $/7

240-HG
240-SL

FIGURE 2

PRIOR TO LOT #D200

NO., DESCRIPTION

20 SCREW- Mach. hex 10-24 x 5/8 82238 1
21 PLATE- Guide bar 95380 1
22 CLUTCH-S 68362-6 1
23 SCREW- Sems nhex (10-24 x 3/4) 38051 1
NO. DESCRIPTION PARTNO.  QTY. B e e b >
N MUFFLER- Complete 26 SPROCKET & DRUM
tumis alter Lot #D200) A-98931 1 {37/375 ghain anly) 6T A-97172 1
Includes: SPROCKET & DRUM
1 SCREW 95005 2 {325F. 8T) A-97056 1
2 SPAGER- Muttler 93983-08 2 Includes:
ki CAP- Multter 94887-1 1 27 BEARING- Needle 68512 1
4 BAFFLE- Muttier 94888- 1 28 NUT- Lock 5/18-24 81112 1
S PLATE- Mutfler 94889-1 1 28 COVER- Drivecase A-93591 1
6 SCREEN- Spark arrestor 95637-1 1 tncidues:
7 DEFLECTOR- Exhaust 96925 1 30 PIN- Guide bar adjusting 69254-1A 1
8 BAFFLE- Mutfler 96928 t 31 SCREW- Gulide bar adjusting 93575 1
9 BOOY- Muftter A-96930 1 32 “E" RING . 93574 1
10 BRACKET- Muifter 97751 1 33 NUT- Fiange 1/4-20 81258 2
11 HOUSING- Engineg A-96754 1 34 COVER- Clutch 699151 1
Includes: 35 SCREW- Flai hd. 10-32 x 1/2 97605 2
12 DECAL- Warning 95633 1 36 SCREW- Hex sems 10-24 x 2
13 BUTTON- Choke 95050 1 {prior to Lot #D200) 88057 2
14 BUTTON- Stop swilch 95086-A 1 37 CAP- Mutller {prior to Lot #D200) 94887 1
15 SCREW- Hex semns 10-24 x 5/8 88063 3 38 SCREEN- Spark arrestor
16 SPRING- Slop swiich 85087 ] {prior lo Lot #D200} 95637 1
17 CQONTACT- Stop switch 95091 t 38 SPACER- Mufller {prior to Lot #D200)  93983-07 2
18 NUT- tock 10-24 81256 1 40 BAFFLE- Mutfler (prior to Lot ¥D200) 94888 f
19 STOP- Chan 95212 1 4t BODY- Mutfier (prior to Lot #D200) 94888 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS 3

(o

RECU DE PIECES 0299551030 SUR 0237222870 30/01/2001 10:03 P 3



240-HG
240-SL

FIGURE 3

)

NO. DESCRIPTION

_ STARTER HOUSING KIT

tnchedes

SCREW- w10 x 3'd (Nole 1)
WASHER- Retaner
PULLEY- Starter

AOPE- Starter 13 1.2, 46"
SPRING- Rewind
HOUSING- Starter

Includes.

BUSHING- Startar
GRIP- Starter rope
WASHER- Flin1 #8
DECAL- 240"

HANDLE BAR

WASHER- Vibration 1sctator
SCREW- Soc hd. (10-24 x 5/8)
RING- Vibration isalator
SPACER

ISOLATOR

WASHER- Flat

CAP- Oil

Includes:
GASKET- Filler cap

S DGO 105

lie ViRT IMP'OIR | i O

PART NO.
A-88005

7077¢
94062
97768
97899
A-97908
A-95210-8

A-97798
70211
84025
93571
9593t
70440-A
96818
70432-A
70433
95868
95249

A-96957-A

94494

ary

1
1
1
1
1
1

- et as N e o e - e s

>y

10

NO. DESCRIPTION

SO0 0% HY

PART NO.
20 FILTER- Fuel cap 69454
21 VALVE- Check 69451
22 SCREW- Pan hd. 82256-A
23 BEAD- Chain 69502
24 KEEPER- Cap 96535
25 CAP-Fuel A-96936
Includes:
GASKET (sce #19) 94494
FILTER- Cap {sge #20) 69454
VALVE- Check (see #21) 69451
SCREW {see #22) 8§2256-A
CHAIN- Bead (see #23) 69502
KEEPER- Cap (see #24) 96533
26 TANK- Fuel & Oil A-97141
tncludes: (Also #18-25)
27 FILTER- Fuel 96639
28 TUBING- Fuel 6 1/2" 70310-26
29 TUBING- Qil gutfel 4 1/2" 70310-25
30 FILTER- Oil A-68593
31  NUT- Square 10-24 95213

Page 4/

ary.

- et s @t o s - - ad o = A s

- . b o b

NOTE 1: (f screw 70771 is slripped oul of starter housing,

replace all {4) screws with oversized screw 94565,

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN CRDERING PARTS

RECU DE PIECES 0299551030

A

SUR 0237222870

30/01/2001 10:03

P

4



De ViRTIMPORT P CES 008955 1150

240-HG
240-SL

FIGURE 4

NO. DESCRIPTION PARY NO. OoTY. NO. DESCRIPTION PART NO. QTy.
/'3 1 TERMINAL- High tension lead A-94754 1 16 SEAL- Shaft 94638 2
~ 2 SPARK PLUG (RJ7Y) 965169-S 1 17 RING- Retaining 68514 2
3 LEAD- High lensson (Note 1) 69326 ] 18 BEARING- Needle 12530 2
4 LEAD- Groung A-96378 1 19 BEARING- Thrust 95492 2
§ SCREW-Mach nex. hd. 8-32x7/8 82430 2 20 KEY- Magneto 608250 1
4 6 MODULE- Igmtion pingl. #3 and ¥3) 94711-A 1 21 GASKET- Manilold 94873 )
7 CRANKCASE & CYLINDER A-9R753-A 1 22 REED 95983 1
Inciudes 23 MANIFOLD- Intake 94872-1 ]
8 BOLT- Guide bar 96083 2 24 GASKET- Carburelor 95022-A 1
- 9 FITTING 50558 1 25 SCREW- Hex washer 8-32 x 5/8 02291 4
10 SCREW- 10-24 = 1.1/8 ‘96624 S 26 ROTOQR- Magneto A-85007 1
11 PISTON & PIN A-98751-A L] Includes:
includes. 27 PAWL.- Starler ' A-70285-D |
12 PISTON RINGS 94916 2 28 WASHER- Flal 5/16 84065 1
13 RING- Retaining 65261 2 28 WASHER- Lock 5/16 83002 1
14 BEARING- Needle . 30 NUT- Guide 96255 1
{After Lot #E229) g7125 1 3t WASHER- Intake manifold 98540 1
15 CRANKSHAFT A-96752 1 32 WASHER- Intake manilold 96539 1
Includes.
BEARING- Needle {See w14} . NOTE 1: Cut reptacement lead to 6 1/2°.
{Prior to Lot 8E229) 95439 ]
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS 5

o5

RECU DE PIECES 0299551030 SUR 0237222870 30/01/2001 10:03 P 5




e ViR IMPO

240-SL
CHAIN BRAKE

O¢

RECU DE PIECES 0299551030 SUR 0237222870

NO. DESCRIPTION PART NO. oTY.
! SCHEW-Heecap i $-0en i LiL) 1
2 CLIP- fintawning W06 1
3 SCREW. Hes sens 10-:23 « 3B Hy041 1
4 LiNK- Pivot AT t
5  HAND GiUARD : A-97179 1
Inchules
6 PIN- Rl 95395 1
: NECAL 96990 i
H SCHEW- Hes uns 1-23 08 8 23050 1
N WASHER- thrust 05397 '
tih WASHER-: Curvmy 95486 1
1t CAM Brane isver 95170 1
12 BAND- Rrhe 95482 1
13 SPHOCKET & DRUM ( J25P 8T) A-Q7058 1
{nghples
BEARING: (Not showny oHs 12 1
\/
N
TOOLS & ACCESSORIES
SILASTIC (crankcase sealing) 24823
LOCTITE 23488-C
PULLER- Magneto rotor A-24747-A
Includes:
BOLT 5/16-18 x 1.3/4 (1) 80288
NUT- Hex 5/16-18.(2) 8116
WRENCH- Spanner (ciutch) A-93791
Includes:
PIN- Clutch spanner 23717-A
WRENCH- Combination A-17705
. GREASE- Multi-Use 17193
\—/ TUBING- Rubber 10 ft. (Fuel & OI) 70310-99
SAFEeTeTIP (Standard on units) DA-70776-A
Includes:
SCREW (Special) 93695
TUBING- 10 t. (pulse line) 95201-99
ROPE- Starter - 250 L. #4
(Prior to Lot #G080) 68848
ROPE- Starter < 260 (t. #3 1/2”
{Alter Lol #G080) 98052
BUIPER- Spiked A-97046
Includes:
SCREW- Mach. Flat 82415
SCREW- (10-24 x 1/2) 80672
Nut- Lacking hex 81256
IGNITION TEST SPARK PLUG JA-31316-4
CARBURETOR REPAIR KIT 17789
8 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

30/01/2001 10:03

P

6



VIR IMPO

CARBURETOR CARBURETOR

A-95636-A A-96352-A
(Walbro #WT-6) (Zama C-1S-H4)

Repair Kit 96988-A (Includes items 1-19) Repalr Kit  96646-A (ltems #1-15)
Gasket/Dla-Kit 98944 (Inciudes items 16-19)
Inlet Needle 96915  (item #12)

o7 ’

?
RECU DE PIECES 0299551030 SUR 0237222870 30/01/2001 10:03 P 7



Lname
LTS
.-

Lol

k.




